
 

 
 
 

Countywide Potable 
Reuse Evaluation 
FINAL / October 2023 



 

 

 
 
 

Countywide Potable 
Reuse Evaluation 
FINAL / October 2023 

 
 



COUNTYWIDE POTABLE REUSE EVALUATION 
OCTOBER 2023 / FINAL / CAROLLO 

COUNTY OF SANTA BARBARA i 
pw://Carollo/CA/SBCWA/201798-000000/03 Reports and Studies/02 Deliverables/Potable Reuse Eval/_Ch00 

Contents 
EXECUTIVE SUMMARY 
ES.1 Background ES-1 
ES.2 Summary of Existing Information ES-1 
ES.3 Regulatory Summary ES-2 
ES.4 Treatment Summary ES-4 
ES.5 Water End Use and Necessary Infrastructure ES-6 
ES.6 Reverse Osmosis Concentrate Disposal ES-6 
ES.7 Planning Level Costs ES-7 

ES.7.1 Capital Costs ES-7 
ES.7.2 Operations and Maintenance Costs ES-8 
[...]
Table 5.1 AWPF Feedwater Pipeline Design Details 5-5 
Table 5.2 Flow EQ Basin Design Criteria 5-6 
Table 5.3 Estimated Groundwater Travel Times 5-7 
Table 5.4 AWPF IPR Finished Water Pipeline Design Details 5-8 
Table 5.5 Injection Well Design Criteria 5-11 



COUNTYWIDE POTABLE REUSE EVALUATION 
OCTOBER 2023 / FINAL / CAROLLO 

COUNTY OF SANTA BARBARA v 

Table 5.6 SWP Connection Points 5-13 
Table 5.7 AWPF DPR Finished Water Pipeline Design Details 5-16 
Table 5.8 Blend Tank Design Criteria 5-18 
Table 5.9 ROC Deep Well Injection Pipeline Design Details 5-18 
Table 5.10 Deep Well Injection Design Criteria 5-19 
Table 5.11 AWPF Waste/Backwash Pipeline Design Details 5-20 
Table 5.12 Untreated Wastewater Feedwater Design Details 5-21 
Table 5.13 Lift Station No. 2 and No. 4 Existing Capacity 5-24 
Table 5.14 Lift Station No. 2 and No. 4 Capacity With Added SSD Flows 5-24 
Table 5.15 Lift Station No. 2 Capacity Upgrades 5-24 
Table 5.16 0.2 mgd Flow Scenario – CSD Pipe Upsizing 5-26 
Table 5.17 0.47 mgd Flow Scenario – CSD Pipe Upsizing 5-26 
Table 5.18 Flow EQ Basin Design Criteria 5-26 
Table 5.19 EQ Basin Odor Control Sizing 5-30 
Table 6.1 Summary of RO and ROC 6-1 
Table 7.1 Classes of Cost Estimates 7-1 
Table 7.2 Indirect Cost Factors Included in Cost Estimates 7-2 
Table 7.3 Summary of Project Cost Estimating Methodology 7-2 
Table 7.4 AWPF Feed and Finished Water Pipe Material Costs 7-4 
Table 7.5 AWPF Feed and Finished Water Pipe Material Costs 7-4 
Table 7.6 Raw Wastewater Pipe Material Costs 7-4 
Table 7.7 Pump Station Direct Costs 7-5 
Table 7.8 Solvang Total Project Cost Estimates 7-6 
Table 7.9 Solvang Annual O&M Cost Estimates 7-6 
Table 7.10 Solvang Annualized Total Project Cost Estimates 7-7 
Table 7.11 Solvang Project Unit Cost Estimates 7-7 
Table 7.12 Buellton Total Project Cost Estimates 7-8 
Table 7.13 Buellton Annual O&M Cost Estimates 7-8 
Table 7.14 Buellton Annualized Total Project Cost Estimates 7-8 
Table 7.15 Buellton Project Unit Cost Estimates 7-8 
Table 7.16 Solvang/Buellton Combined Total Project Cost Estimates 7-9 
Table 7.17 Solvang/Buellton Combined Annual O&M Cost Estimates 7-9 
Table 7.18 Solvang/Buellton Combined Annualized Total Project Cost Estimates 7-9 
Table 7.19 Solvang/Buellton Combined Project Unit Cost Estimates 7-10 
Table 7.20 SSD Total Project Cost Estimates 7-10 
Table 7.21 SSD Annual O&M Cost Estimates 7-10 
Table 7.22 SSD Annualized Total Project Cost Estimates 7-11 

Figures 
Figure ES.1 Santa Barbara County Wastewater Utilities ES-1 
Figure ES.2 Potential IPR Implementation Timeline Based on Three Main Project Phases ES-11 
Figure ES.3 Potential DPR Implementation Timeline Based on Four Main Project Phases ES-12 
Figure 1.1 Santa Barbara County Wastewater Utilities 1-2 



COUNTYWIDE POTABLE REUSE EVALUATION 
OCTOBER 2023 / FINAL / CAROLLO 

COUNTY OF SANTA BARBARA vi 

Figure 2.1 Proportion of Dry Year (2021) Potable Supply for 16 Utilities in Santa Barbara 
County 2-14 

Figure 2.2 Proportion of Wet Year (2019) Potable Supply for 16 Utilities in Santa Barbara 
County 2-15 

Figure 2.3 City of Solvang Average Monthly Flow and Cumulative Monthly Precipitation 
During 2018 and 2022. 2-24 

Figure 2.4 City of Solvang Hourly Diurnal Flow Curve Between May 1, 2022, and May 1, 
2023 2-25 

Figure 2.5 City of Buellton Average Monthly Flow During 2018 and 2022 2-27 
Figure 2.6 City of Buellton Hourly Diurnal Flow Curve Between April 24, 2022, and April 

30, 2023 2-27 
Figure 2.7 Average Daily Flow in 2018, Outlier Included 2-28 
Figure 2.8 Average Daily Flow in 2023, Outliers Included 2-29 
Figure 2.9 Summerland Sanitary District Daily Flow Between January 2018 and April 

2023, Outliers Removed 2-30 
Figure 2.10 Cumulative Storage of Equalization Tank(s) in Summerland Sanitary District 

for Each Constant Pumping Rate to the CSD Sewer Collection System in 2023 2-32 
Figure 2.11 Summerland Sanitary District Hourly Diurnal Flow Curves for Five Wet 

Weather Days During 2023 2-33 
Figure 2.12 Cumulative Storage of Equalization Tank(s) in Summerland Sanitary District 

for Each Constant Pumping Rate to the CSD Sewer Collection System in 
One Continuous Week Based Upon the Peak Wet Weather Flow in 2023 2-35 

Figure 3.1 Schematic of IPR via GWR 3-1 
Figure 3.2 Schematic of IPR via SWA 3-2 
Figure 3.3 Schematic of DPR via RWA 3-3 
Figure 3.4 Schematic of DPR via TWA 3-3 
Figure 4.1 IPR Treatment Trains 4-2 
Figure 4.2 DPR Treatment Trains 4-2 
Figure 4.3 Available Space for AWPF in Buellton 4-12 
Figure 4.4 Available Space for AWPF in Solvang 4-13 
Figure 4.5 Buellton IPR AWPF Zoom-Out Site Plan for 0.33-mgd Production 4-13 
Figure 4.6 Solvang IPR AWPF Zoom-Out Site Plan for 0.76-mgd Production 4-14 
Figure 4.7 IPR AWPF Zoom-Out Site Plan of Buellton and Solvang Combination for 

0.78-mgd Production 4-14 
Figure 4.8 Buellton DPR AWPF Zoom-Out Site Plan for 0.31-mgd Production 4-15 
Figure 4.9 Solvang DPR AWPF Zoom-Out Site Plan for 0.71-mgd Production 4-15 
Figure 4.10 Buellton DPR AWPF Zoom-Out Site Plan of Buellton and Solvang 

Combination for 0.73-mgd Production 4-16 
Figure 4.11 Buellton IPR AWPF Zoom-In Site Plan for 0.33-mgd Production 4-16 
Figure 4.12 Solvang IPR AWPF Zoom-In Site Plan for 0.76-mgd Production 4-17 
Figure 4.13 IPR AWPF Zoom-In Site Plan of Buellton and Solvang Combination for 

0.78-mgd Production 4-17 
Figure 4.14 Buellton DPR AWPF Zoom-In Site Plan for 0.31-mgd Production 4-18 
Figure 4.15 Solvang DPR AWPF Zoom-In Site Plan for 0.71-mgd Production 4-18 



COUNTYWIDE POTABLE REUSE EVALUATION 
OCTOBER 2023 / FINAL / CAROLLO 

COUNTY OF SANTA BARBARA vii 

Figure 4.16 Buellton DPR AWPF Zoom-In Site Plan of Buellton and Solvang Combination 
for 0.73-mgd Production 4-19 

Figure 5.1 Four IPR/DPR Discharge Options 5-2 
Figure 5.2 AWPF Feedwater Preliminary Pipe Alignment: Solvang WWTP to Buellton 

AWPF Influent 5-5 
Figure 5.3 Solvang IPR Preliminary Injection Well Siting 5-9 
Figure 5.4 Buellton IPR Preliminary Injection Well Siting 5-10 
Figure 5.5 Solvang IPR Injection Well Preliminary Pipe Alignment 5-12 
Figure 5.6 Buellton IPR Injection Well Preliminary Pipe Alignment 5-12 
Figure 5.7 Combined Solvang/Buellton AWPF IPR Injection Well Preliminary Pipe 

Alignment 5-13 
Figure 5.8 Solvang Water Distribution System 5-14 
Figure 5.9 Buellton Water Distribution System 5-15 
Figure 5.10 Solvang DPR Finished Water Preliminary Pipe Alignment 5-16 
Figure 5.11 Buellton DPR Finished Water Preliminary Pipe Alignment 5-17 
Figure 5.12 Combined Solvang/Buellton AWPF DPR Preliminary Pipe Alignment 5-17 
Figure 5.13 Solvang ROC Preliminary Pipe Alignment to Deep Well Injection Site 5-19 
Figure 5.14 CSD Wastewater Collection System 5-22 
Figure 5.15 Untreated Wastewater Feedwater Preliminary Pipe Alignment From SSD to 

CSD 5-23 
Figure 5.16 Modeled Gravity Mains Exceeding d/D = 0.92 (0.2 mgd Flow Scenario) 5-25 
Figure 5.17 Modeled Gravity Mains Exceeding d/D = 0.92 (0.47 mgd Flow Scenario) 5-25 
Figure 5.18 Existing  (70,000 Gallon) SSD EQ Basin and Supporting Facilities Layout 5-27 
Figure 5.19 New (470,000 Gallon) SSD EQ Basin and Supporting Facilities Layout 5-28 
Figure 5.20 City of Morro Bay Screenings, Dewatering, and Odor Control System 5-29 
Figure 5.21 DCWater Carbon Adsorber Odor Control System 5-30 
Figure 6.1 Abandoned Oil and Gas Wells Near Solvang and Buellton 6-2 
Figure 6.2 Cross Section Map 6-4 
Figure 6.3 Cross Section F - F’ 6-4 
Figure 6.4 Cross Section G - G’ 6-5 
Figure 6.5 Formation Legend for Cross Sections 6-5 
Figure 6.6 Solvang Potential Injection Areas 6-7 
Figure 6.7 Buellton Potential Injection Area 6-8 
Figure 7.1 Potential IPR Implementation Timeline Based on Three Main Project Phases 7-12 
Figure 7.2 Four Main Phases of DPR Implementation 7-14 
Figure 7.3 Potential DPR Implementation Timeline Based on Four Main Project Phases 7-17 

 



COUNTYWIDE POTABLE REUSE EVALUATION 
OCTOBER 2023 / FINAL / CAROLLO 

COUNTY OF SANTA BARBARA viii 

Abbreviations 
 $ dollar 

 % percent 

 AC air change 

 ac-ft acre-foot 

 ADWF average dry-weather flow 

 AFY acre-feet per year 

 AL action level 

 AOP advanced oxidation process 

 AWPF Advanced Water Purification Facility 

 AWT advanced water treatment 

 AWTO Advanced Water Treatment Operator 

 BAC biologically enhanced activated carbon 

 BFT biotrickling filter tower 

 BOD5 5-day biochemical oxygen demand test 

 CALGEM California Geologic Energy Management Division 

 CAPP Carpinteria Advanced Purification Project 

 Carollo Carollo Engineers 

 CCR California Code of Regulations 

 CEC Contaminant of Emerging Concern 

 CEQA California Environmental Quality Act 

 cf cubic feet 

 cfm cubic feet per minute 

 CIP clean-in-place 

 CO3 carbonate 

 County County of Santa Barbara 

 CPO Chief Plant Operator 

 CSD Carpinteria Sanitary District 

 CT contact time 

 CVWD Carpinteria Valley Water District 

 d/D depth to diameter ratio 

 DBP disinfection byproduct 

 DDW Division of Drinking Water 

 DIF development impact fee 

 DiPRRA direct potable reuse responsible agency 

 DPR direct potable reuse 

 EBCT empty bed contact time 

 EBRT empty bed residence time 

 EC electrical conductivity 



COUNTYWIDE POTABLE REUSE EVALUATION 
OCTOBER 2023 / FINAL / CAROLLO 

COUNTY OF SANTA BARBARA ix 

 EPA Environmental Protection Agency 

 EQ equalization 

 Evaluation Santa Barbara Countywide Potable Reuse Evaluation 

 GAC granular activated carbon  

 gfd gallons per square foot per day 

 gpd gallons per day 

 gpm gallons per minute 

 GRRP Groundwater Replenishment Reuse Project 

 GSD Goleta Sanitary District 

 GSP Groundwater Sustainability Plan 

 GWD Goleta Water District 

 GWR groundwater replenishment 

 H2S hydrogen sulfide 

 HCO3 bicarbonate 

 hp horsepower 

 IAP Independent Advisory Panel 

 IOGC Interstate Oil and Gas Company 

 IPR indirect potable reuse 

 LACSD Los Alamos Community Services District 

 LCSD Laguna County Sanitation District 

 LRV log removal value 

 LRWRP Lompoc Regional Wastewater Reclamation Plant 

 MBR membrane bioreactor 

 MCL maximum contaminant level 

 MF microfiltration 

 MG million gallons 

 mg/L milligrams per liter 

 mg/L-N milligrams per liter of nitrogen 

 mg-min/L milligram-minutes per liter 

 mgd million gallons per day 

 MHCSD Mission Hills Community Services District 

 mJ/cm2 millijoules per centimeter squared 

 mL/L milliliter per liter 

 MSD Montecito Sanitary District 

 MWD Montecito Water District 

 N/A not applicable 

 NDMA N-Nitrosodimethylamine 

 NL notification level 

 NMOR N-Nitrosomorpholine 

 NPDES National Pollutant Discharge Elimination System 



COUNTYWIDE POTABLE REUSE EVALUATION 
OCTOBER 2023 / FINAL / CAROLLO 

COUNTY OF SANTA BARBARA x 

 NPR non-potable reuse 

 NTU nephelometric turbidity unit 

 O&G oil and grease 

 O&M operations and maintenance 

 OOP Operation Optimization Plan 

 PDT pressure decay test 

 PFAS per- and poly-fluorinates substances 

 ppd pounds per day 

 PRW purified recycled water 

 psi pounds per square inch 

 PVC polyvinyl chloride 

 PWWF peak wet weather flow 

 RO reverse osmosis 

 ROC reverse osmosis concentrate 

 RWA raw water augmentation 

 RWC recycled municipal wastewater contribution 

 RWQCB Regional Water Quality Control Board 

 SCP source control program 

 sMCL secondary maximum contaminant level 

 SMVGB Santa Maria Valley Groundwater Basin 

 SSD Summerland Sanitary District 

 Stipulation Stipulation Entered in 2008 by the Superior County of the State of California, County of Santa Clara 

 SWA surface water augmentation 

 SWP State Water Project 

 SWRCB State Water Resources Control Board 

 SYRWCD Santa Ynez River Water Conservation District 

 TDS total dissolved solids 

 TKN total Kjeldahl nitrogen 

 TOC total organic carbon 

 TSS total suspended solids 

 TWA treated water augmentation 

 UF ultrafiltration 

 US United States 

 UV ultraviolet 

 WDR Waste Discharge Requirement 

 WRC water resource center 

 WRP water reclamation plant 

 WTP water treatment plant 

 WWTP wastewater treatment plant 

 



EXECUTIVE SUMMARY / COUNTYWIDE POTABLE REUSE EVALUATION 
OCTOBER 2023 / FINAL / CAROLLO 

COUNTY OF SANTA BARBARA ES-1 

EXECUTIVE SUMMARY 
ES.1 Background 
The Santa Barbara County Board of Supervisors directed County of Santa Barbara (County) engineering 
staff to evaluate the potential for potable water reuse using the effluent from the municipal wastewater 
treatment facilities in the County. This high-level evaluation (Santa Barbara Countywide Potable Reuse 
Evaluation [Evaluation]) documents and summarizes what each of the wastewater treatment utilities in the 
County are doing regarding treatment (wastewater and advanced processes) and the end use of that 
water (water reuse, effluent disposal, including both location and volume). In addition, four potable reuse 
projects were evaluated within the County, where significant new water can be obtained for potable reuse 
and/or where current or recent potable reuse studies have not been completed. These four projects 
considered both indirect potable reuse (IPR) and direct potable reuse (DPR). 

ES.2 Summary of Existing Information 
As shown on Figure ES.1, 18 wastewater utilities were surveyed to gather high-level information on their 
respective wastewater systems, existing or planned water reuse programs, and community drinking water 
supply. The questionnaires were completed by 14 of the 18 utilities and were utilized to compile a 
comprehensive snapshot of ongoing wastewater treatment, water supply, and planned reuse throughout 
the County. 

 
Figure ES.1 Santa Barbara County Wastewater Utilities 



EXECUTIVE SUMMARY / COUNTYWIDE POTABLE REUSE EVALUATION 
OCTOBER 2023 / FINAL / CAROLLO 

COUNTY OF SANTA BARBARA ES-2 

The data from the questionnaires were reviewed to select four potable reuse projects to evaluate in depth 
as a part of this study. Utilities who had either already implemented some form of reuse or had recently 
studied reuse feasibility were eliminated from consideration. Selection criteria for the remaining utilities 
were utility interest, flow available for reuse, and community water supply needs. The following projects 
were selected for evaluation: 
1. City of Buellton – Individual Advanced Water Purification Facility (AWPF). 
2. City of Solvang – Individual AWPF. 
3. Buellton-Solvang Joint AWPF (to be sited at the City of Buellton’s Wastewater Treatment Plant 

[WWTP]). 
4. Summerland Sanitary District (SSD) – Raw Wastewater Transfer to Carpinteria Sanitary District (CSD) for 

Subsequent Planned Carpinteria IPR AWPF. 
Chapter 2 details questionnaire findings from all utilities, existing County water supply, and wastewater 
quality and quantity analysis from the selected utilities (Buellton, Solvang, and SSD). Wastewater quality 
and quantity analysis is utilized in subsequent chapters for treatment and infrastructure sizing. 

ES.3 Regulatory Summary 
Purified water can be produced by four major pathways that can have some differences in the way that 
they are regulated in California. Two of these pathways (groundwater replenishment [GWR] and surface 
water augmentation [SWA]) are grouped as IPR, while the remaining two pathways (raw water 
augmentation [RWA] and treated water augmentation [TWA]) are grouped as DPR. The primary form of 
IPR investigated for this study is GWR and the primary form of DPR investigated for this study is TWA. 
Final regulations for GWR have been in place since 2014 and cover two forms of recharge: (1) surface 
spreading, which entails percolating tertiary effluent through spreading basins, and (2) direct injection, 
which entails injecting purified water directly into an aquifer. GWR via direct injection was analyzed for the 
Solvang and Buellton projects. GWR projects are also subject to the requirements of the relevant 
Groundwater Basin Plans. 
DPR regulations for TWA are not yet finalized but are well developed. The draft DPR regulations contain 